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30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -55.41 dBm -42.41 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.23838 MHz -55.27 dBém -42.27 dB
725,000 MHz 1,000 GHz 100.000 kHz 874.31319 MHz -54,75 dBm -41,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 949.58791 MHz -55.03 dBm -42,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84079 GHz -42.46 dBm -29.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82679 GHz -42.53 dBm -29.53 dB
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30.000 MHz 690.000 MHz 100.000 kHz 639.70015 MHz -55.44 dBm -42.44 dB 30.000 MHz 690.000 MHz 100.000 kHz 659.82009 MHz -55.40 dBm -42.40 dB
725,000 MHz 1,000 GHz 100.000 kHz 884.20330 MHz -55,00 dBm -42,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 757.82967 MHz -54.85 dBm -41,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B3679 GHz -42.55 dBm -29.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83229 GHz -42.63 dBm -29.63 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.82229 GHz -42.50 dBm -29.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83179 GHz -42.64 dBm -29.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -36.98 dBm -23.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.21 dBém -24.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05624 GHz -41.69 dBm -28.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77731 GHz -41,71 dBém -28.71 d&
] L] ) A
Spectrum e Spec! 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PAR Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
P r.d
— 40 dBm _—
-50 dBm
-‘?ﬁ"‘
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -55.48 dBm -42.48 dB 30.000 MHz 690.000 MHz 100.000 kHz 655.20240 MHz -55.31 dBm -42,31 dB
725,000 MHz 1,000 GHz 100.000 kHz 877.33516 MHz -54,93 dBm -41,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.54396 MHz -54.86 dBm -41,86 dB
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-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 687.52624 MHz -55.28 dBm -42.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -55.38 dBm -42.38 dB
725,000 MHz 1,000 GHz 100.000 kHz 947.11538 MHz -54,64 dBm -41,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.29121 MHz -55.05 dBm -42,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84279 GHz -42.57 dBm -29.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83829 GHz -42.44 dBm -29.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.28 dBm -24.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -37.37 dém -24.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09423 GHz -41.65 dBm -28.65 db 7.000 GHz 9,000 GHz 1.000 MHz 7.05374 GHz -41.69 dBm -28.69 dB&
hid bl
L JL ) i L JL J L
Date 18
Spectrum e
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
Twrk PARS
SPURIOUS |LINE ABS PABS
LINE_ABS_
-30 dBm
' o
40 dBim — —
-50 derr J
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -55.42 dBm -42.42 dB
725,000 MHz 1,000 GHz 100.000 kHz 912.22527 MHz -55,10 dBm -42,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B262% GHz -42.65 dBm -29.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.20 dBm -24.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10872 GHz -41,42 dBm -28.42 db
hid
L JL J ra
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
2 o
= S 40 dom — —
e A M""'ﬁr’
-50 dBm
" __-?‘JJ-J
-0 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 642.66867 MHz -55.31 dBm -42.31 dB 30.000 MHz 690.000 MHz 100.000 kHz 655.86207 MHz -55.47 dBm -42.47 dB
725,000 MHz 1,000 GHz 100.000 kHz 970.74176 MHz -55,05 dBm -42,05 dB 725,000 MHz 1,000 GHz 100.000 kHz 793.54396 MHz -55.07 dBm -42,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84929 GHz -42.59 dBm -29.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82829 GHz -42.55 dBm -29.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -37.37 dBm -24.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -37.44 dBm -24.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02974 GHz -41.81 dBm -28.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.11622 GHz -41,73 dBém -28.73 d&
hid bl
L JL ) i L JL J L
Date: 22.DEC 13 19
Spectrum e
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
Twrk PARS
SPURIOUS LINE ABS PABS
I
LINE_ABS_
i
- —
[
-
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -55.43 dBm -42.43 dB
725,000 MHz 1,000 GHz 100.000 kHz 842.44505 MHz -55,10 dBm -42,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80980 GHz -42.64 dBm -29.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -37.18 dBm -24.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01975 GHz -41.62 dBm -28.62 dB
hid
L JL J [y
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0061
30 Normal Voltage 0.0078
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0048

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0065
-30 Normal Voltage 0.0147
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0000
20 Battery End Point 0.0216

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG900422-06B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.01 4.70 4.64 5.65 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.86 6.12 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

= Spectrum =
30.00 dBm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view
e
o
0.0 | 0.0 .
5 v 3
5 \ 5
1E4 | - 1E4 .
% Y X
S | \
\ i
1E 1E T
\
. . |
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% |  oD.ve Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.50 dem | 22,64 dBm 3.05 d8 2.20 6B 2.93 0B Trace 1 [ 20,11 dem | 25,50 dbm 5.40 d8 2.38 d8 4.00 d8 4.70 da 5 de
| e—— I e———
L I J L J L]

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
T -
N
00 " 00 .
G 3 S
1E4 1E4 -
% 1 %
1 Y, 3y Y,
1 1 |
1E 1E “
1 1 H
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1864 dbm | 23,31 dBm 4.67 da .75 0B +.52 0B .64 0B +.70 0B Trace 1 [ 19.19 dem | 25,73 dem 5.54 d8 3.04 d8 4.75 da 5.65 d8 6.17 08
— _— | e—— it
L il J [ L il ] WD e

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
Tl
o~ S
T o ~
0.0 5 g 0.0 X g
X < X <
< 4 S
1E- + 1E- v
X X; X
5
\ \ \
\ y
1€ 1€ .
\1
bt
|
. 1 |
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17.60 dbrm | 23,53 dem 5.93 d8 2.96 0B .67 0B 5.86 0B 5.94 0B Trace 1 [ 18.27 dbm 25,56 dBm 7.29 d8 3.19 d8 5.04 d8 5.12 d8 5.81 08
—— e —
L il J [T L L [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 4.80 - - - -
Middle CH - - - - 491 4.83 9.71 9.71 - -
Highest CH - - - - 4.90 4.83 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 484 - - - - -
Middle CH - - - - 4.95 - 9.81 - - -
Highest CH - - - - 4.84 - - - - R

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.07 dbm)| MI[1] 13.30 dBm
780.13900 MH?Z| 780.72900 MHz
= y ndb 26.00 dB @ g1 26.00 dB
w0 AT P LB 4.905000000 MHZ| 104 ; ~ - N 4.795000000 \1»—14
7 Q factor 159.0 / Q factor 162.8
od 0 d
-4
~1od L -0 d ‘!! s
/ [ |
20 d 20 d
T A A Y
e Py et [ e -
o ey A e e s, ]
a0 30 N K
7
-a0 dayt -40 dam-
e AT
/50 d 40 d
&nd 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 780.139 MHz 15.07 dBm ndB_down 4.905 MHz ML L 7BD.729 MHZ 13.30 dem ndB_down 4,795 MRz
TL 1 777.052 MHz -11.17 dbm nd8 26.00 dB TL L 777.132 MHz -12.78 dm n 26.00 dB
T2 1 781.958 MHz -10.75 dém Q factor 159.0 T2 1 7B1.928 MHz -12.64 dam Q factor 162.8

L I

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.02 dBm) ™M1[1] 13.62 dBm)
782.81900 MHz 780.35200 MHZ]
= ,ﬂm 26.00 dB @ nd 26.00 dB
g L e (TP PN 4.905000000 MHZ, 0d A AT o pf BY A 4.825000000 MHZ|
7 Q factor 159.6 fr G factor 161.7
0 i 0 d
T { I"‘
-1od F 10 d =
\ {
200 —— Ty o o= A
Ap el T + RaRC Y oAl A
A alsanllpn N oV, N e
136 - -4orab -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 782.819 MHz 14.02 dBm nd@ down 4.905 MHz M1 7BD.352 MHz 13.62 dBm nd@ down 4,825 MHZ
T 1 778.522 MHz -11,95 dbm nd8 26.00 dB TL L 779.582 MHz -11.91 dam n 26,00 d8
T2 1 784.428 MHz -12.28 dém Q factor 159.6 T2 1 7B4.40B MHz -12.07 dém Q factor 161.7

L I

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.59 dBm| mili] 13.10 dBm|
78535900 MHzZ| 784.64000 MHz
e 26.00 dB & 26.00 dB
e A 4.895000000 MHz A 4.825000000 MHz
O d - -
wod T 160.4 = 7 = 162.6
i {
od od T
10 d T 10 di ' t
[ \ \
20 d o 20 di =
W - s
N, SR ] — i
L3 <3
-40 -40 df
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 785.358 MHz 13.53 dém ndB down 4.655 MHz ML 764,64 MHz 13.10 dBm ndB down 4,525 MHz
T1 1 782.072 MHz -12.25 dam nd8 26.00 d8 T1 1 782.062 MHZ -12.63 dém nd8 26.00 da
T2 1 785.958 MHz -12.71 dém  factor 160.4 T2 1 766,568 MHz -12.54 dBm  factor 162.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

= Spectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.69 dbm)| MI[1] 14.56 dBm
" 779.1030 MHz N 781.2210 MHz,
= Y - 26.00 dB @ X nd 26.00 dB
w0 P i L i Sl 9.710000000 MHz 0d ANPAT e, A AN AN - I N 9.710000000 MHZ|
* i 80.2) b ] Q factor N 80.5
] \ 1
o dem v 0 dam. - L
+ .
-10 dBm — \!‘ -10 dem: T,i it]
| \ ! 4
20 dBm - = 20 dem — |
y e A S - e
-0 dém £ e -30 dBm 7 e =
/ . J .
a0 dem — -40 dBm —
e dd e
ELS 50 e
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 779.103 MHz 15.69 dam nd@ down 9.71 MHz ML 7B1.221 WAz 1456 dam nd@ down 9.71 Wz
T1 1 777.165 MHz -10.09 dBm nd8 26.00 dB T1 L 777.165 MHz -12.25 dbm nd8 26,00 d8
T2 1 786.875 MHz -10.23 dém Q factor 80.2 T2 1 7B6.B7S MHz -11.00 d8m Q factor 80.5
8 JL J e L JL 4 -

TEL : 886-3-327-3456
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

Gy 12.09 dbm|

780.08900 MHz
I ndB 26.00 dB|
X 4.835000000 MHz
161.3

20

. w
10 AT T 31’.7.1(}“"

0 e

10 dBm:

20 dBm

-30 dBm

o

-40 dam

=+ dim

-60 dBm

CF 779.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 780.089 MHz 12.89 dam nd@ down 4.835 MHz
T1 1 777.102 MHz -12.87 dbm nd8 26.00 dB
T2 1 781.938 MHz -13.47 dBm Q factor 161.3

L JL J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.71 dBm)
779.6020 MHz
20 20 d8
ZE ndB 26.00 dB| MT 26.00 dB
w0 i A o P . 4.945000000 MHZ| 0d N P 9.810000000 MHZ|
- i T S o 157.8 b 7 8 79.5
/
08 1 0 da F
-10 dBm 7 -10 dBm
20 dam 4 20 dem
o AT A i O S v
30l = -30 dém
! N
-40 dBm -40 dem:
N el
-50 dBm -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 780.312 MHz 13.22 dBm ndB_down 4.945 MHz M1 L 779.502 MHz 13.71 dBm ndB_down 9,81 MHZ
TL 1 779.502 MHz -12.83 dbm nd8 26.00 dB T1 L 777.065 MHz -12.48 dbm nd8 26.00 dB
T2 1 784.448 MHz -12.45 dBm Q factor 157.8 T2 1 7B6.B7S MHz -11.84 ddm Q factor 79.5
~ I 4 - S JL 4 -
Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 12.62 dBm|
784.11000 MHzZ|
20 ndg 26.00 dB|
- 4.835000000 MHz
e - 162.2
Y
A
50 dém
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M. T 784.11 MHz 12.62 dBm nd@ down 4.635 MHz
TL 1 782.082 MHz -13.66 dam nds 26.00 dB
T2 1 785.918 MHz -13.34 dam  factor 162.2
L L J L]

TEL : 886-3-327-3456 Page Number 1 A13-6 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.48 4.48 - - - - -
Middle CH - - - 4.49 4.47 8.97 9.01 - - -
Highest CH - - - 4.49 4.49 - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.47 - - - - - -
Middle CH - - - 4.48 - 9.01 - - - -
Highest CH - - - 4.49 - - - - - -
TEL : 886-3-327-3456 Page Number : A13-7 of 21
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.02 dBm) ™M1[1] 13.92 dBm)
- 779.42000 MHz - 779.39000 MHZ]
i 4.475524476 MHz 1 Occ B 4.475524476 MHZ
1 - o SV N ~ . ~ 12
10d L S w *; 104 gl £ .
i \ { ‘
o d 0 di |
7 t T
I f I
10 d - -10 di T
J \ \
204 20d —
e RV N e L A W N
il WM\ ) el e
30 (u"’ v -30 y L
-40 ds -40 di
acV 4
. !
&0 o £50 o
60 d -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 779.42 MHz 15.02 dsm ML L 779,30 MHz 13.32 dam
T 1 777.26224 MHz 8.75 dBm Oce Bw 4.475524476 MHz TL L 777.27223 MHz 7.51 dBm Oce Bw 4,475524476 MHz
T2 1 781.73776 MHz 9.39 dam T2 1 78174775 MHZ 8.73 dam

L it J - ) [

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.79 dBm) 13.04 dBm)
0 782 29000 MH?Z| - 782.47000 MHz
Y  OccBw 4.485514486 MHz 4.465534466 MHz
n v n AN h A A I2
w0 e S S e - E 104 £ el e,
! 1 1
od [ 0 di !
{ L L
-10 df - -10 de - -
| / \
20 d v — 20 d - -
ALY W e
O\ A pr,
40 df 40 de
50 d 50 d
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 782.29 MHz 14,79 dam ML TB2.47 WHZ 13.84 dBm
TL 1 779.75225 MHz 8.68 dBm Oce Bw 4.485514486 MHz TL L 779.77223 MHz .44 dBm Oce Bw 4.455534466 MHz
T2 1 784.23776 MHz 8.21 dam T2 1 78423776 MHZ 7.90 darm

L U J ” JU i

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.56 dBm| mili] 12.66 dBm|
20 784.79000 MHzZ| - 784.62000 MHz
Oce By 4.485514486 MHz I Oce B 4.485514486 MHz
- N . P 1 L X T2
10 df —— - — — 10 d T = . P
T | ] i
od | 0d f
! \ / 1
BUE! f ) -10d Y
! \ j
! \ 204 L A
Py TN Y R NP h A,
) e S N SR
40 :
-40d -40 d
-50 d -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 784.75 MHz 14.55 dBm ML 764,62 MHz 12.66 dBm
TL 1 782.25225 MHz 8.20 dém Oce Bw 4.485514486 MHz T1 1 782.26224 MHzZ 8.25 dBm oce Bw 4. 485514486 MHZ
T2 1 785.73776 MHz 8.91 dbm T2 1 785.74775 MHZ 8.13 dém

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

s = Spectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.17 dBm) ™M1[1] 14.94 dBm)
" 780.2620 MHz N 777.8240 MHz,
= X £.971028971 MHz @ 2 9.010989011 MHZ
- Al | N e A ~ L2
104 G - \ 104 st S A
10 ¥ i 10 Y
/ | 1
0 dom : \ 0 dem. £ L
/ /
| | \
-10 dBm + . -10 dBm: T
" J \ : / \
20 dBm v W v 20 dém — =
o ] » s
-30 dBm = Aon -30 dém 7 =
-40 dBm \/‘ — -40 dem: ,—”J
- /
Ept e
-6 dBm 60 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 780.262 MHz 16.17 dam ML 777824 WAz 14,34 dam
T1 1 777.5045 MHz 9.29 dBm Oce Bw 5971028971 MHz T1 L 777.5045 MHz 8.60 dBm Oce Bw 9.010969011 MHz
T2 1 7864755 MHz 9.32 dam T2 1 786.5155 MHz 9.03 dam
8 JL J e L JL 4 -

TEL : 886-3-327-3456

Page Number 1 A13-9 of 21
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

G
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 13.06 dBm)
0 780.02900 MHzZ|
M1 Occ Bw 4.465534466 MHz
X
10 di Ti s LA FANN
0 T AT s =
0 !
] {
/ |
-10 d8 I
n 1 T
20 dam it
AW N
-30 dBm a Vo iy s,
-40 dBm—
e
fourdem
-60 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 780.020 MHz 13.06 dBm
TL 1 777.27223 MHz .84 dBm Oce Bw 4.455534466 MHz
T2 1 781.73776 MHz 6.28 dam
-
~ I 4 -
ectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.93 dBm) ™M1[1]
78253900 MHzZ|
= ¥ 4.475524476 MHz @ okElaw 9.010989011 MHz
iod L = . x — 104 11l b | N :
/ \ / \
0d8 0 d ; T
s /! \
-10 dBm - -10 dBm i T
/ / |
20 dgm 7 20 dBm
A e
= S -30 dem R
)
-40 dBm -40 dem:
50 dgm e
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 782.530 MHz 11.93 dBm M1 L 784,238 MHZ 13.72 dBm
TL 1 779.76224 MHz 6.65 dBm Oce Bw 4.475524476 MHz T1 L 777.4B45 MHz 7.32 dém Occ Bw 9.010989011 MHz
T2 1 784.23776 MHz 6.89 dam T2 1 786.4955 MHz 7.22 dam
~ I 4 - S JL 4 -
Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 12.65 dBm|
20 782 80200 MHzZ|
Occ Bw 4485514486 MHz|
10 df ! o
LEE!
-10 dBm
20 dem
A o s (P
-40 dBm
-50 dém
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML T 782.802 MHz 12.65 dBm
TL 1 782.24235 MHz 5.92 dam Occ Bw 4.485514486 MHz
T2 1 785.72777 MHz 7.41 dém
-
L L J g
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
ectrum =] sp um 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS paRg
10 dem n 10 dém H
0de H 0 dBm “
-10 dem — ‘“ -10 dBm — , t
-20 dBm i !l -20 dBm 1 ‘
. . [
SPURIOUS_LINE_ABS H \ | SPURIOUS_LINE_ABS_ /i \
\
-40 dBm 40 dBm T
RN VAR
-50 dBm L= f 50 dBm. - !
M'WWJ o s A IOVt i Sl e ¥ MM“MWWJ A A e A A A e i)
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76498402 MHz -56.66 dBém -21.66 de 763.000 MHz 775.000 MHz 6.250 kHz 765.76324 MHzZ -56.68 dBm -21.68 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.80425 MHz -47.32 dBm -34.32 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,06069 MHz -47.55 dBm -34.55 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98726 MHz -52.06 dBm -39.06 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.90804 MHz -52.31 dBm -39.31 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.33666 MHz 19,16 dBm -10.84 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.67532 MHz 19.26 dBm S10.74 db
788.000 MHz 788.100 MHz 30.000 kHz 786.01703 MHz -52.37 d&m -39.37 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.01454 MHz -50.82 dBm -37.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,32832 MHz -47.84 dBm -34.84 dB 788.100 MHz 793.000 MHz 100.000 kHz 78811713 MHz -46.83 dBm -33.89 dB
793.000 MHz 806.000 MHz 6.250 kHz 799,91558 MHz -56.49 dBm -21.49 dB 703.000 MHz B05.000 MHz 5.250 kHz 805.96753 MHz 56.09 dbm ~51.00 dB
T - —
i [ | N ™)
Data: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
rum Sp um v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS D
10 dBm 10 dém
ode ] ‘ 0dem ‘
-10 dBm — i ‘ -10 dem — ‘
-20 dBm / \\ -20 dBm 1' lL
SPURIOUS_LINE_ABS SPURIDUS_LINE_ABS !
— B _LINE_ABS !
1 0
-40 dBm / 'wﬁr -40 dBm \
-50 dBm -50 dBm
. www.rwrj i e A A g A st |t ] W wm,.u-\.q,n-l e s et e Yo o o} b
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Freguency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,89810 MHz -56.18 dBm -21.18 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 765.91908 MHz -56.27 dbm -21.27 db
775.000 MHz 775,900 MHz 100.000 kHz 775.88157 MHz -34.30 dBm -21.30 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.81054 MHz -46.22 dbm -33.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97388 MHz -38.25 dBm -25.25 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.93511 MHz -50.66 dBm -37.66 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.79421 MHz 5.11 dém -24.89 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,75724 MHz 4.73 dBm -25.27 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06858 MHz -45.01 d&m -32.01 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00674 MHz -34.68 dbm -21.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788, 48427 MHz -40.34 dBm -27.34 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,26888 MHz -30.88 dBm -17.98 dB
793.000 MHz 806.000 MHz 6.250 kHz 804,98052 MHz -56.45 dBm -21.45 dB 703.000 MHz B05.000 MHz 5.250 kHz 709.91558 MHz 5642 dbm 51.42 dB
T - —
i X N ™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Sp

um

Ref Level 30.00 dBm  Offset 10.80 dB Mode

SGL Count 100/100

Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit ¢heck
20 dbire—feuRIOUS L INE AR BAKS 20 dbfe—FUURLAUS JiLe ARs -
10 dem “ 10 dém ﬂ
ods ” 0dBm
| I
-10 dam = { ! -10 dBm — J -
20 dem J !l 20 dBm
SPURIOUS. LINE ABS H | | SFURIOUS_LINE_ABS_
-40 dBm \\_._ 40 dem
-50 dBm - T 50 dem : }
I"VMW'U/WJ i e O el a e 4MMP‘M&‘\.~'| Tl dls . i el S, PO S
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
7632.000 MHz 775,000 MHz 6,250 kHz 768,98801 MHz -56.35 dBm -21.35 dB 763.000 MHz 775.000 MHz 6.250 kHz 767,98102 MHz -56.57 dBm -21.57 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,38786 MHz -47.18 dém -34.18 dB 75.000 MHz 775.900 MHz 100.000 kHz 775,10645 MHz -47.43 dBm -34.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,90824 MHz -51.74 dém -38.74 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.90974 MHz -52.29 dBm -39.29 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 16.32 dBm ~11.67 d& 276.000 MHz 783,000 MHz 100.000 kHz 786.62737 MHz 18.56 dBm “11.44 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.08936 MHz -52.24 d&m -39.24 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.04351 MHz -47.73 dBm -34.73 d8
788.100 MHz 793.000 MHz 100,000 kHz 792,13601 MHz -47.84 dém -34.84 dB 785,100 MH= 753,000 MHz 100,000 kHz 788.14161 MHz 43.82 dBm ~30.82 dB
793.000 MHz 808,000 MHz 6,250 kHz 805,99351 MHz -56.41 deém -21.41 dB 293.000 MHz 806,000 MHz 5.250 kHz 805,95351 MHz ~56.30 dbm ~21.30 dB
I - . —
1 w

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
pectrum == | Spectrum v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit ¢heck PARS
20 dbire—$BURIOUS | INE ARS BAKS 20 dbipe—$RURIONS | INE ABS D
10 dem 10 dBm
0 de "_ 1 odem — ——‘-“‘
-10 dBm - I ¥ -10 derm — \
-20 dem 1 ‘ 20 dem JI
o ! \ e an \
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ N
-40 dBm ff T -40 dBm N
-50 dBm 50 dem ""/
WWHJ e e e e e A g et ] | [ttt .—Mkd'l Y T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | aLimit | Range Low RangeUp | RBW | Freguency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772,99401 MHz -56.45 dem -21.45 db 763,000 MHz 775.000 MAz 6.250 kHz 774.83611 WAz 56,45 dbm 21,45 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -36.72 dém -23.72 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,85639 MHz -46.43 dBm -33.43 dB
775,900 MHz 776.000 Mz 30.000 kHz 77593521 MHz =40,69 dbm -27.69 d 775,900 MHz 776.000 MHz 30.000 kHz 775.99555 MHz -50.36 dBm -37.36 db
776.000 MHz 788.000 MHz 100.000 kHz 78046553 MHz 4.07 dBm -25.93 db 776.000 MHz 788.000 MHz 100.000 kHz 785.48851 MHz 3.64 dBm -26.36 db
788.000 MHz 788,100 MHz 30.000 kHz 78802013 MHz -45.09 dém -32.09 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01983 MHz -35.81 dBm -22.81 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.11713 MHz -41,25 dém -28.25 dB 788,100 MH= 783,000 MH2 100,000 kHz 78810734 MHz 31.57 dbm 16,57 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.74675 MHz -56.57 dBm ~21.57 di 793.000 MHz B806.000 MHz 5.250 kHz 803.83766 MHz -56.20 dbm -21.20 dB
T - —
I - J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

2019 00

[ ] o
pectrum =] sp um 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbipe—fPURIOUS | INE ABS DAKS 20 dhipe—$PURIOUS | INE ABS )
10 dem I 10 dém h
ods H 0dBm “
-10 dBm — ‘H\ -10 dem — l \
-20 dém f l[ -20 dBm { ‘
SPURIGUS_LINE ABS f \ | SFURIOUS_LINE ABS 1
40 dBm 40 dem ! .
\ \
-50 dBm - f 50 dBm. - !
WM""LM-'J e e ik . s S 4 OO, WMMW«.«J T T e o P WO
Start 763.0 MHz 7007 pts Stop 806.0 MHz || |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 MAz 775,000 MHz 6.250 knz 767,09301 MHz -56.43 dBm -21.43 d& 763.000 MHz 775.000 Mz 6.250 KAz 765,00709 MHz -56.45 dBm -21.45 0B
775.000 Mz 775.900 MHz 100.000 kHz 775.21533 Mz -47.46 dBm ~34.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 77506698 MHz -47.48 dBm -34.48 dB
775,900 MHz 176,000 M2 20.000 kHz 17599035 MHz -52.08 dBm -39.08 d8 775,900 MHz 776.000 MHz 30.000 kHz 775.95689 MHz -52.28 dBm -39.28 db
776.000 MHz 788.000 MHz 100.000 kHz 777,32468 MHz 17.22 dBm -12.78 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 17.47 dBm -12.53 d8
788.000 Mz 788,100 MHz 30.000 kHz 788,09406 MHz -52.20 dém -39.20 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,01893 MHz -50.66 dBm -37.66 dB
788.100 MHz 793.000 MHz 100,000 kHz 789,34510 MHz -47.79 dém -34.79 db 785,100 MH= 783,000 MH2 100.000 kHz 788 13671 MH= 46,81 dBm 3381 dB
793.000 MHz 906.000 MHz 6.250 kHz 801,96753 MHz -56.52 dém -21.52 dB 293.000 MHz B06.000 MH2 6.050 kHz BOE. 04166 MHzZ 56 22 dBm 5195 dB
]" 1 ; —
J1 £

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

00

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS

20 dbipe—teuRIOUS }INE Ans BAKS 20 gbipe—fRURIOUS | INE ABS D

10 dBm 10dBm

0de r "‘"'T 0 dem -

-10 dBm — I \ -10 dem — ‘\

-20 dBm J \l -20 dem j 1‘

SPURIOUS_LINE_ABS [— | SPURIDUS_LINE_ABS =

~40 -‘*\\r 40 dBm / =N

-50 dBm -50 dBm =

WWWA e e ek e P 2o 2 || ™ _W,WJ e e O R W e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit | Range Low RangeUp | RBW | Freguency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6,250 kHz 764,90010 MHz -56.39 dBm -21.3% de 763.000 MHz 775.000 MAz 6.250 kHz 771.02507 MAz -56.39 dbm -21.30 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.98067 MHz -39.04 dém -26.04 di 775.000 MHz 775.900 MHz 100.000 kHz 775.88576 MHz -46.72 dBm -33.72. dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90654 MHz -43.06 dBm -30.06 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95609 MHz -51.12 dBm -38.12 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.96903 MHz 2.94 dBm -27.06 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,96803 MHz 2.72 dBm -27.28 dB
788.000 MHz 788,100 MHz 30.000 kHz 78801603 MHz -46.87 dBm -33.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01214 MHz -37.57 dBm -24.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21953 MHz -42.82 dBm -29.82 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,20035 MHz 233.53 dBm -20.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 79691558 MHz -56.48 dém -21.48 d8 793.000 MHz B06.000 MHz 6.250 kHz 799,94156 MHz -56.42 dBm -21.42 dB
T —— —
) v I i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n i
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—teurious Line ans YT 20 dbife —RELRIOUS | INE AB. p ﬂ
10 dem ‘ 10 dém ‘
0de J} 0 dem i'
-10 dém — h -10 dBm — {1
-20 dBm ! l\‘ -20 dBm } ‘,\
SRURIGUS_LINE_ABS JI | SPURIOUS_LINE ABS 71
-40 dBm 40 dem /-
S : ] N
-50 dBm e = - i =0 dBm - . ) i
T e e o Vot W AP P Yot WM-‘W\‘J e T i P o Y WP ¥ i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|[Start 768.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 764,93606 MHz -56.53 dBm -21.53 dé 763.000 MHz 775.000 MHz 6.250 kHz 76395305 MHz -56.60 dBm -21.60 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.50934 MHz -47.26 dém -34.26 dB 775.000 MHz 775.900 MHz 100.000 kHz 77594560 MHz -47.32 dBm -24.32 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91364 MHz -51.72 dBm -38.72 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.99605 MHz -52.25 dBm -39.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 19.09 dém -10.01 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.39960 MHz 19.24 dBm 210,76 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04001 MHz -52.30 dém -39.30 d& 286.000 MHz 788.100 MHz 30.000 kHz 788.02093 MHz 51,54 dBm 38.54 db
788.100 MHz 793.000 MHz 100.000 kHz 791.96469 MHz -47.76 dém -34.76 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.58217 MHz -47.26 dBm -34.26 dB
793.000 MHz 506.000 MHz 6.250 kHz 796.91558 MHz -56.30 dém -21.30 dB 293.000 MHz 806.000 MHz 6.250 kHz 805.88961 MHz 56.26 dBm 51.26 dB
Y — —
L J L L JU ] [ ]
Data: 2 Date: 21.DEC 00:24:51
Band Edge / Full RB
Spectrum I |:%?
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
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%WJ e gt sy ot Pt e ppuarip ]
= 0]
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -56.13 dBm -21.13 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -38.97 dBm -25.97 de
775,900 MHz 776.000 MHz 30.000 kHz 775.98906 MHz -42.52 dBm -29.52 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.20879 MHz 2.06 dBm -27.94 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09106 MHz -38.20 dBm -25.20 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.24441 MHz -33.88 dBm -20.88 d&
793,000 MHz 806,000 MHz 6,250 kHz 793.96753 MHz -56.13 dBm -21,13 dB
7 J ™
L
Dat 51 DEC_ 2010 00:18:09
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n i
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—teuRIOUS | INE AnS BAKS 20 dbifte —RELRIOUS | INE ABS p
10 dem f 10 dém ﬂ
0de J‘ 0 dBm ft
-10 dem H -10 dBm — i
-20 dBm I li -20 dBm {‘ “
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-40 dBm jJ ‘\ -40 dBm /‘ N
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|[Start 768.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 768,88012 MHz -56.31 dBm -21.31 dé 763.000 MHz 775.000 MHz 6.250 kHz 768,01608 MHz -56.61 dbm -21.61 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.85100 MHz -47.21 dBm -34.21 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,53991 MHz -47.45 dBm -34.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 77592532 MHz -52.06 dBm -39.06 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.99695 MHz -52.27 dBm -39.27 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 18,47 dBm -11.53 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 18.52 dBm -11.48 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.03462 MHz -52.19 d&m -39.19 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03052 MHz -49.58 dBm -36.58 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.27537 MHz -47.84 dBm ~34.84 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,18077 MHz -45.82 dBm -32.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 798,893766 MHz -56.58 dBm -21.58 dB 703.000 MHz B05.000 MHz 5.250 kHz 706.98052 MHz 56.55 dbm ~51.52 dB
Y — —
i L i ) ™)
Date: Z 0022 Date
Band Edge / Full RB
Spectrum I |:%?
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dem [,' -
-10 dBm —] l I}
-20 dBm
o ] \
| SPURIOUS_LINE_&BS §
-0 dBm ' \\
-50 dB
= 4 MWW-"J el sl el ik el
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 765.84715 MHz -56.26 dBm -21.26 d8
775,000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -38.93 dBm -25.93 de
775,900 MHz 776.000 MHz 30.000 kHz 775.98576 MHz -42.39 dBm -29.39 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.62138 MHz 1.29 dém -28.71 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.07338 MHz -39.21 dém -26.21 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.19056 MHz -34.94 dBm -21.94 dB
793,000 MHz 806,000 MHz 6.250 kHz 800.92857 MHz -56.33 dBm -21,33 dB
T
[ J e
Dat 21 pEC 2010 (00:19-49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n i
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—teuRIOUS | INE AnS BAKS 20 dbifte —RELRIOUS | INE ABS pAS
10 dem f 10 dém F
0de “ 0 dBm l{
-10 dem — [Hl\ -10 dBm — al
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6.250 kHz 770.99001 MHz -56.60 dBém -21.60 de 763.000 MHz 775.000 MHz 6.250 kHz 77264436 MHz -56.53 dBm -21.53 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.82582 MHz -47.23 dBm -34.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 77545180 MHz -47.49 dBm -34.49 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94680 MHz -52.06 dBm -39.06 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.94451 MHz -52.18 dBm -39.18 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 17.25 dBm -12.75 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.42358 MHz 17.39 dBm “12.62 db
788.000 MHz 788.100 MHz 30.000 kHz 788,08636 MHz -52.44 dém -39.44 d& 788.000 MHz 789.100 MHz 30.000 kHz 788.01763 MHz 25125 dbm ~38.25 dB
788.100 MHz 793.000 MHz 100.000 kHz 789, 11573 MHz -47.82 dBm -34.82 dB 788.100 MHz 793.000 MHz 100,000 kHz 788,12692 MHz -47.25 dBm -34.25 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.91558 MHz -S6.44 dém ~21.44 dB 793.000 MHz 805.000 MHz 6.250 kHz 795.79870 MHz -56.45 dbm -21.45 dB
T - —
L J “- L JU ] [ ]
Dazer o2 Date: 21.DEC
Band Edge / Full RB
Spectrum I |:%?
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
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-10 dBm —] l 1}
-20 dBm
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 772.99201 MHz -55.96 dBm -20.96 d&
775,000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -39.95 dBm -26.95 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.93472 MHz -43.59 dBm -30.59 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.28072 MHz 0.22 dBm -29.78 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.03961 MHz -40.90 dBém -27.90 d&
788,100 MHz 793,000 MHz 100.000 kHz 788.28357 MHz -36.76 dBm -23.76 dB
793,000 MHz 806,000 MHz 6.250 kHz 797.95455 MHz -56.60 dBm -21.60 dB
7
[ J e
Dot 21 DEC._ 2019 00-30-47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
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- ) 2
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 709.33458 MHz -55.25 dbm -42.25 dB 30,000 MHz 763.000 MHz 100.000 kHz 7£9.51009 MHz -55.12 dBm -4z.12 dB
806.000 MHz 1.000 GHz 100.000 kHz 927.23788 MHz -54.37 dBm -41.37 dB 806,000 MHz 1,000 GHz 100.000 kHz 818.36132 MHz -54.53 dBm -41.53 db
1.000 GHz 3.000 GHz 1.000 MHz 2.83729 GHz -42.47 dBm -29.47 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84779 GHz -42.,40 dBm -29.40 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99235 GHz -37.12 dBm -24.12 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.99335 GHz -37,16 dBm -24,16 dB
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk PAES
10 rﬁ'r}\" "I—'IIRI[]H.\' INE_ABS 10 éé%ﬁ sPURIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm = rl -40 dBm — =
s s oo, ——
-50 dBm I.J -50 dbm qJ
-60 dsh‘
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 719.22514 MHz -55.22 dbm -42.22 dB 30,000 MHz 763.000 MHz 100.000 kHz 609.07771 MHz -55.17 dBm -42.17 dB
806.000 MHz 1.000 GHz 100.000 kHz 831.25587 MHz -54.34 dBm -41.34 dB 806,000 MHz 1,000 GHz 100.000 kHz 943.23488 MHz -54.49 dBm -41.45 db
1.000 GHz 3.000 GHz 1.000 MHz 2.84229 GHz -42.47 dBm -29.47 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.83579 GHz -42.71 dBm -20.71 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99185 GHz -37.16 dBm -24.16 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98385 GHz -37.26 dBém -24.26 d&
( ) J - ( ] i
D: 20.DEC.2019 a1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
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Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 761.35157 MHz -55.05 dbm -42.05 dB 30,000 MHz 763.000 MHz 100.000 kHz 704.57246 MHz -55.17 dBm -42.17 dB
806.000 MHz 1.000 GHz 100.000 kHz 843.02849 MHz -54.18 dBm -41.18 dB 806,000 MHz 1,000 GHz 100.000 kHz 890.59020 MHz -54.33 dBm -41.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84279 GHz -42.34 dBm -29.34 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.90277 GHz -42.,60 dBm -29.60 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99585 GHz -37.27 dBm -24.27 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99135 GHz -37,30 dBm -24,30 d&
{ 1 J L] ( )| J L]
Date 21.DEC.2019 00:04:14
pectrum e pec w
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk (33
ine SPURIOUS. INE_ABS ne JRIOUS INE_ABS
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-20 dBm -20 dBm
30 de -30 dBm
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I P =
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70 dBm
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 674.90080 MHz -55.33 dbm -42.32 dB 30,000 MHz 763.000 MHz 100.000 kHz 710.06722 MHz -55.31 dBm -4z.31dB
806.000 MHz 1.000 GHz 100.000 kHz 819.51254 MHz -54.58 dBm -41.58 dB 806,000 MHz 1,000 GHz 100.000 kHz 913.56772 MHz -54.27 dBm -41.27 db
1.000 GHz 3,000 GHz 1.000 MHz 2.79830 GHz -42.64 dBm -29.64 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.89378 GHz -42,59 dBm -29.69 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98585 GHz -37.24 dBm -24.24 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99285 GHz -37.20 dBm -24.20 db
— —
] i [ )i ) i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit fheck
INE_ABS PABS _10 ddng _$PURIOUS LINE_ABS
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 6E86.98926 MHz -55.24 dbm —42.24 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E8.75736 MHz -55.22 dBm —4z.22 db
806.000 MHz 1.000 GHz 100.000 kHz 504.64818 MHz -54.48 dbm -41.48 dB 806,000 MHz 1,000 GHz 100.000 kHz 862.76512 MHz -54.38 dBm -41.38 db
1.000 GHz 3.000 GHz 1.000 MHz 2.83379 GHz -42.39 dBm -29.39 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.82929 GHz -42,57 dBm -29.57 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99735 GHz -37.40 dBm -24.40 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98985 GHz -37.21 dBm -24.21 d&
{ 1 J L] ( )| J L]
Date: 21.DEC.2019 0 : 21.DEC.2018  00:1
Spectrum
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrrk PARS
ine SPURIOUS. INE_ABS PABS
-10 difE
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm — ~
f bl
-50 dBm '.J
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 738.27361 MHz -55.23 dbm -42.23 dB
806.000 MHz 1.000 GHz 100.000 kHz 517.63968 MHz -54.48 dbm -41.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80180 GHz -42.45 dBm -29.45 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99335 GHz -37.16 dBm -24.16 dB
il
{ L J v
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
10 &dne L.p”mmm INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm L
r ™
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 6E6.25662 MHz -55.20 dbm -42,20 dB
806.000 MHz 1.000 GHz 100.000 kHz 888.26337 MHz -54.53 dbm -41.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83479 GHz -42.32 dBm -29.32 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98435 GHz -37.36 dBm -24.36 dB
m
L I\ J i
Date: 21.DEC.2019 00:35:11
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0155
40 Normal Voltage 0.0102
30 Normal Voltage 0.0082
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0182
-30 Normal Voltage 0.0196
20 Maximum Voltage 0.0202
20 Normal Voltage 0.0000
20 Battery End Point 0.0105

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.48 4.70 4.29 5.68
Middle CH 3.39 4.81 5.04 5.74 PASS
Highest CH 3.65 481 4.64 5.88
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.14 6.46 - -
Middle CH 5.94 6.38 - - PASS
Highest CH 5.94 6.52 - -
TEL : 886-3-327-3456 Page Number : Al7-1 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dém
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Offset 10,70 db.
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CF 710.0 MHz
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.04 dbm | 22,47 dbm 3.42 d8 2.43 0B .30 dB 3.39 0B 2 de Trace 1 [ 19.94 dbm | 25,17 dbm da 2.32 d8 4.20 d8 4.81 da 5.04 68
— —
L )i J [ L il ] (I
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S
S
o
0. \
S b 5
1 ¥
1E- 1E- t =
1E 1E '\
|
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz - Mean Pwr + 20.00 dB
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.07 dem | 22,75 dem 3.69 d8 2.64 0B 3.57 0B 8 3.68 0B Trace 1 [ 19.86 dbm | 25,05 dbm 5.19 d8 2.41d8 4.23 d8 4.81 da 5.04 68
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